

Notification 6431

Implementation Date 10/5/2023

<u>Category</u> Diagnoses

Topic

Louisiana Medicaid – Duplicate diagnosis

What is changing?

We do not reimburse any charges submitted on claims if a diagnosis code is reported more than once.

Language English

Impacted Products

• Medicaid – Louisiana

Why is Humana making this change?

According to the ICD-10-CM Manual, each unique ICD-10-CM diagnosis code may only be reported once on the same claim.